PARTS LIST AND SCHEMATIC DIAGRAMS by pram542

VIEWS: 7 PAGES: 3

									CHAPTER 7
PARTS LIST AND SCHEMATIC DIAGRAMS

Parts List - DR GENERATOR ATTACHMENT
     NOTE: Part numbers listed are available through Country Home Products.

Ref#     Part#     Description                           Not Illustrated
01       110691     Nut, 5/16"-18
02       110731     Nut, Nylon Lock, 1/4"-20                      114781      Screw, Pan Head, 10-24 x 5/8"
03       110761     Nut, Nylon Lock, 5/16"-18                     118731      Nut, Nylon Lock, 10-24
04       112311     Spacer, .327" ID x .500" OD                   131661      Parts Shipped Separate Form
05       112381     Washer, Flat, 1/4", USS                       150681      Belt, B63K, 5/8" x 66"
06       112391     Washer, 3/8", USS                             184271      Meter, Hour/RPM/Maintenance
07       112431     Washer, Split Lock, 5/16"                     189741      Wire Harness, OP Override
08       112501     Washer, Lock, 5/16"                           192401      Key, M8 x 1"
11       123211     Bolt, 5/16"-18 x 3/4", HCS                    189561      Safety & Operating Manual
12       123601     Bolt, 5/16"-18 x 2-1/4", HCS
14       192671     Bolt, M8 x 1"
15       150451     Bolt, 5/16"-18 x 1-3/4", HCS         Safety & Information Labels
16       150611     Idler Arm, Traction Drive
18       150941     Spring, .750" OD x .112"                      192421      Warnings Label
19       151111     Bushing, .390" ID x .620" OD                  191971      Control Panel
20       151271     Pulley, Flat, Idler, 4"                       192391      DR Logo, 5-3/4"
21       164131     Nut, Nylon Lock, 3/8"
22       164401     Lever, Belt Tension Release
23       164841     Bolt, 3/8"-16 x 2-1/2", HCS
25       188401     Frame, Generator
26       188411     Plate, Generator, Mounting
27       189501     Generator, 6KW (includes 189541)
28       189511     Skid, Generator
29       189521     Cover w/Control Box Cover
30       189531     Pulley, V-Belt, Generator
31       189541     Wire & Electrical Assy. w/Plate
32       189731     Support, Skid, Generator
36       192411     Bolt, M8 x 1-1/4"
38       192641     Screw, Pan Head, 8-32 x 3/8"




30      DR® GENERATOR ATTACHMENT
Schematic - DR GENERATOR ATTACHMENT




                                      CALL TOLL FREE 1-800-DR-OWNER   31
Electrical Schematics - DR GENERATOR ATTACHMENT




32   DR® GENERATOR ATTACHMENT

								
To top